



CLEVELAND TIN - GEOLOGY DEPT.

**SAMPLE ASSAY DATA**

FINAL ASSAY REPORT

COST CODE: 103 C  
 COMPILATION DATE: 30/11/57  
 COMPILED BY: [Signature] PAGE 1 OF 1  
 ASSAY DATES: .....

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO <sub>3</sub>	%MoS <sub>2</sub>	%Bi	%CaF <sub>2</sub>
		LENS	LEVEL	DATE												
<i>Battery</i> 401240	C 1861					52.9	53.4	0.5	L	0.50	<0.01	0.25				
241						91.5	92.5	1.0	L	0.65	<0.01	0.13				
242						92.5	93.5	1.0	L	0.30	<0.01	0.06				
243						93.5	94.5	1.0	L	0.29	<0.01	0.05				
244						94.5	95.5	1.0	L	0.21	<0.01	0.02				
245						95.5	96.5	1.0	L	0.25	<0.01	0.03				
246						96.5	97.5	1.0	L	0.27	<0.01	0.02				
247						97.5	98.5	1.0	L	0.09	<0.01	0.03				
248						98.5	99.5	1.0	L	0.09	<0.01	0.05				
249						99.5	100.5	1.0	L	0.10	0.02	0.24				
250						100.5	101.5	1.0	L	0.34	0.01	0.13				
251						101.5	102.5	1.0	L	0.24	0.01	0.06				
252						102.5	103.5	1.0	L	0.52	0.02	0.31				
253						103.5	104.5	0.5	L	0.25	0.01	0.11				
					Σ	91.5	104.0	12.5		0.30	0.01	0.09				
254						122.5	123.5	1.0	L	0.23	<0.01	0.05				
255						123.5	124.5	1.0	L	0.16	<0.01	0.03				
401 256						124.5	125.4	0.9	L	0.31	0.01	0.04				

